



Bureau Veritas Consumer Products Services UK Ltd

TEST REPORT

REPORT REF: TR5774/230933

SAMPLE RECEIVED: 20 June 2019

DATE TESTED: 8 – 10 July 2019

REPORT ISSUED: 10 July 2019

SAMPLE DESCRIPTION: Easy P Clip
Manufacturer: Easy Cleat Ltd

ORDER No: EP001

Easy Cleat Ltd

APPLICANT: Unit 2, Brindley Road, Bayton Road Industrial Estate, Coventry, CV7 9EP, United Kingdom

FAO: John Beverley

REPORT SUMMARY:

| TEST | METHOD | PASS | FAIL |
|--|---|------|------|
| Internal blinds – Protection from strangulation hazards – Requirements and test methods for safety devices | BS EN 16434:2014 – stated requirements only (excluding UV conditioning) | X | |

CONCLUSION: The sample complied with the above.

Signature

Chris Hart – Hardlines Manager

AUTHORISED SIGNATORY

Where the results of a test fall close to the requirement, either above or below, compliance could be affected by the uncertainty of measurement of the test. The test lab will state the UoM of the test and the requirements and contact the client if the UoM affects the final pass/fail rating.

The information contained within any report is based on current BVCPS UK Ltd knowledge and is given without guarantee. A satisfactory test report in no way implies that the product so tested is approved by BVCPS UK Ltd, UKAS or other body.

A report is a confidential document to the person or firm to whom it is issued and it will be strictly treated as such by BVCPS UK Ltd. It may not be reproduced either in its entirety or in part and may not be used for advertising. The person or firm to whom the report is issued may however show it or send it, or a certified copy thereof prepared by BVCPS UK Ltd, for the information of his customer, supplier or other persons directly concerned. BVCPS UK Ltd will not, without the written consent of the person or firm, enter into any discussion or correspondence with any third party concerning the contents of the report. In the event of the improper use of a report, BVCPS UK Ltd reserves the right to withdraw it or adopt any other remedy which may be appropriate.

Samples submitted for testing are accepted on the understanding that the report issued shall not form the basis of, or instrument for, any legal liability against BVCPS UK Ltd and applies specifically to the sample(s) tested and not necessarily to the bulk.

Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439

Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW



SAMPLE IMAGE:





INTRODUCTION:

An examination was requested to ascertain compliance with the requirements as detailed on page one of this report. The following clauses were considered applicable and our findings were as follows:

TEST RESULTS:

| BS EN 16434:2014 | | | |
|--------------------------------|------------------------------------|---------------|-----------------|
| Summary of Examination: | | | |
| Clause | Description | Result | Comments |
| 6 | TENSIONING DEVICE | - | See note 1 |
| 6.1 | General | - | See note 2 |
| 6.2.1 | Resistance of the retaining device | Pass | - |
| 6.2.2 | Retention of cords | Pass | - |
| 7 | BREAKAWAY DEVICE | N/A | - |
| 8 | ACCUMULATION DEVICE | N/A | - |
| 9 | NON-TANGLING DEVICE | N/A | - |
| 10 | INNER CORD STOP | N/A | - |
| 11 | ADDITIONAL REQUIREMENTS | - | - |
| 11.2 | Release of small components | N/A | - |
| 11.3 | Impact resistance | Pass | See note 3 |
| 12 | INFORMATION AND INSTRUCTIONS | N/T | - |
| 13 | FACTORY PRODUCTION CONTROL | N/T | See note 4 |



Notes

| | |
|----------|--|
| 1 | The samples were examined before testing and no defects were noted. |
| 2 | <p>The test was conducted on the following samples:</p> <ul style="list-style-type: none"> - In their original condition; - That had been subjected to the mechanical endurance test; - That had been subjected to the effect of temperature test. <p>At the client's request no UV conditioning was conducted on the samples.</p> <p>The samples were tested with a metal ball-chain loop, with a ball diameter of 4.5 mm.</p> |
| 3 | <p>The test was conducted on the following samples:</p> <ul style="list-style-type: none"> - That had been subjected to the effect of temperature test. <p>At the client's request no UV conditioning was conducted on the samples.</p> |
| 4 | <p>The manufacturer shall establish, document and maintain an FPC system to ensure that the products placed on the market conform with the stated performance characteristics. The FPC system shall consist of procedures, regular inspections and tests and the use of the results to control raw and other incoming materials or components, equipment, the production process and each type of product.</p> <p>The results of inspections, tests, action required, shall be recorded, as well as any action taken. The action to be taken when control values or criteria are not met shall be recorded.</p> <p><i>NOTE: An FPC system conforming with the requirements of the relevant part(s) of EN ISO 9000, and specific to the requirements of this standard, is considered to satisfy the above requirements.</i></p> |

N/A : Not applicable
 N/T : Not tested